Report No. SC606222-08

AMERICA

MEASUREMENT AND TECHNICAL REPORT

DEI HEADQUARTERS, INC.
1 Viper Way
Vista, CA 92083

DATE: 06 November 2006

This Report Concerns:

Equipment Type:

0.457(d)(1)(ii)?

Commission by:

date.

l—~ —~

Original Grant: X Class Il Change:

Menu Transmitter, Model 904200

Deferred grant requested per 47 CFR Yes:

Company Name agrees to notify the

Transition Rules Request per 15.37? Yes: No: X'

Defer until: No: X

N/A

of the intended date of announcement of the product so that the grant can be issued on that

'Y FCC Part 15, Paragraph(s) 15.247(a), 15.247(b), 15.247(c), 15.107(a)?, 15.109(a), and 15.209(a)
") Industry Canada RSS-Gen sections 4 and 7; RSS 210, Annexes 2 and 8.

Report Prepared by: TUV AMERICA, INC

10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 678 1400

Fax: 858 546 0364

(%) Pages 59 through 80 reference SC601231 test report. This data was tested in June 2006. Remaining tests were performed in

November 2006.
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1.0 GENERAL INFORMATION

15.17 Product Description

| General Equipment Description

EUT Description: Hand held keyfob transceiver for car alarm and convenience systems.

EUT Name: Menu Transmitter

Model No.: 904200 Serial No.: N/A
| EUT Specifications and Requirements

Length 3.42” Width: 1.58” Height: 0.76” Weight: N/A

| Power Requirements:
Voltage: 3.7V Li-lon (If battery powered, make sure battery life is sufficient to
complete testing.)

# of Phases: N/A
Typical Installation and/or Operating Environment: Automotive
EUT Power Cable: Not applicable
EUT Interface Ports and Cables: Not applicable
EUT Software: Not applicable
EUT Operating Modes to be Tested:
1. Continuous modulated transmission
2. The System is a 25 channel frequency hopping design and is intended for use under FCC part
15.247
| EUT System Components: |

Description | Model # | Serial # | FCCID #
Keyfob 904200 N/A EZSDEI904200
| Oscillator Frequencies |
Derived
Frequency Frequency Component #/ Location Description of Use
909.546MHz

16MHz to Transmitter RF carrier
918.780MHz

8MHz MCU clock

32KHz For low power polling mode timer

Power Supply

Manufacturer Model # Serial # Type

Semdicar TC-FU-USB [] Switched-mode: (Frequency)
Technology
Corporation

Power Line Filters: Not applicable

Critical EMI Components (Capacitors, ferrites, etc.) : Not applicable
System Configuration Block Diagram: No connections or setup, just the self contained keyfob
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1.2 Related Submittal Grant
None
15.17 Tested System Details
The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are:
None
15.17 Test Methodology
Purpose of Test: To demonstrate compliance with the following tests.
Test Description Paragraph Number Pass/Fail
Bandwidth ;gg“gg)ﬂfz Pass
Channel Separation RSS 21156’21:];2)((1&, A8 1 Pass
Time of Occupancy 1R5'8284 g:gl(l‘)g) Pass
Number of Hopping Channels RSS ;5154151?1)&){(3') A8 1 Pass
Peak Output Power RSS Gen 4.61; %é‘;?éﬁ)f(ﬂﬁ)\nnex 8, A8.4 Pass
RF Conducted Emissions RS185§:r71(;:,)2,2 Pass
- Radiated Spurious Emissions -~ RSS Gen 7.23.2: R&S 210, Anex 2, A2 Pass
Radiated Emissions (30-1000 MHz) R;g g)Sr(la;.Z Pass
Conducted Emissions R;g'_g);ga%z Pass
Testing was performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983.
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15 Test Facility
The open area test site and conducted measurement data were tested by:

TUV AMERICA, INC
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 678 1400
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road,

Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure
and ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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2.0 SYSTEM TEST CONFIGURATION
2.5 Justification
The EUT was initially tested for FCC emissions in the following configuration:
See Test Setup Photos Exhibit
2.2 EUT Exercise Software
None
2.3 Special Accessories
None
2.5 Equipment Modifications
None
2.5 Configuration of Test System
See Test Setup Photos Exhibit
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3.0 EQUIPMENT/DATA

Test Conditions: BANDWIDTH: FCC Part 15.247(a)(1)(i) and RSS-Gen 4.4.1

CHANNEL SEPARATION: FCC 15.247(a)(1) and RSS-210, Annex 8.1

TIME OF OCCUPANCY: FCC Part 15.247(a)(1)(i) and RSS-Gen 4.3
NUMBER OF HOPPING CHANNELS: FCC Part 15.247(a)(1)(i) and RSS-210, Annex 8.1
PEAK OUTPUT POWER: FCC Part 15.247(b)(1) and RSS-Gen 4.6
BANDEDGE: FCC Part 15.247(c) and RSS-Gen 4.4.2

RF CONDUCTED EMISSIONS: FCC Part 15.247(c) and RSS-Gen 7.2.2

RADIATED SPURIOUS EMISSIONS: FCC Part 15.209(a), 15.247(c) and RSS-Gen 7.2.3.2
RECEIVER SPURIOUS EMISSIONS: FCC Part 15.109(a) — Prescan
CONDUCTED EMISSIONS: FCC Part 15.107(a) (pages 59 through 80 reference SC601231 test report.)

The following measurements were performed at the San Diego Testing Facility:

O - Test not applicable

H - SR 3, Shielded Room, 12’ x 20’ x 8’, Metal Chamber

B - Roof (Small Open Area Test Site)

Test Equipment Used:

AMERICA

Model No. Prop. No. Description Manufacturer Serial No.  Date Calibrated
E4440A 7500 Spectrum Analyzer Agilant MY42510441 01/06
E4440A 6814 Spectrum Analyzer Agilant MY42510441 02/06
3110B 6644 Biconical Antenna EMCO 9508-2134  Verified
3146 6641 Antenna, Log Periodic Dipole =~ EMCO 106X 07/06
3115 6669 Double Ridge Antenna EMCO 9412-4364  08/06
ESHS 30 6509 EMI Test Receiver Rohde & Schwarz 832354/004 10/05*
CAT-20 6714 20 dB Attenuator Mini-Circuits -- Verified
FCC-LISN-50-25-2 6837 LISN Fischer Custom Comm. 5025 09/06
Remarks: One year calibration cycle for all test equipment and sites.
(*) Test performed June 2006 (pages 59 through 80)
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Part 15.247(a)(1)(i), Bandwidth

¥ Aglent 12:41:16 Nov 2, 2086

a Mkrl 311 kHz
Ref 30 dBm #Atten 40 dB 0.75 dB
Peak
Log
16
s, I

y
o e/
I
LRy A fmvﬂ
ML 52 MWW 1 W A
s3 FC[IT 11 Y
AA
f;?@k Marker a
swo [311.080 kHz
| 0.75 dB
Center 909545 MHz Span 1 MHz
#Res BH 18 kHz Bl 3 MHz Sweep 9.2 ms (601 pts)
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Ref 126.2 dBpY

Peak
Lin

]
196.@
dBpY

VAvg

Ml 52
53 FC
AA
£
50k
Swp

#Res B 5.1 kHz

AMERICA
RSS-Gen 4.4.1, Bandwidth, 20 dB, low channel
¥ Agilent 15:21:50 Hov 2, 2006
A Mkrl 284.4 kHz
#Atten 40 dB -0.06 dB
Marker a |
+284.400 kHz
-0.B6 dB
lrf:'/ \/\ Mﬂ\«ﬁvr\/ W \3\
N .
Center 999.546 @ MHz Span 500 kHz
#UBH 15 kHz Sweep 18.4 ms (601 pts)
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¥ Agilent 15:225:11 Nov 2, 2606

AMERICA

RSS-Gen 4.4.1, Bandwidth, 20 dB, mid channel

Ref 126.3 dBpl/

Peak
Lin

]|
186.8
dBpY

VAvg

Ml 52
53 FC
RA
£
58k
Swp

#Atten 48 dB

a Mkrl 2872 kHz
-0.29 dB

Marker a |

]

287.200 kHz
-0.20 dB

my

—

k{\,/‘\ EWAWA WA\

Center 914,439 @ MHz
#Res BH 5.1 kHz

#UBH 15 kHz

\,z\
Span 500 kHz

Sween 18.4 ms (601 pts)
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RSS-Gen 4.4.1, Bandwidth, 20 dB, high channel

% Agilent 15:26:58 Nov 2, 2006
a Mkrl 284.2 kHz

Ret 126.3 dBpl #Atten 40 dB -8.07 dB
Pesk [Marker a | A
264.200 kHz
_0.07 B \
DI
106.9
dBpV
YAvg
Ml $2 l
53 FC
AR
£
F>50k
Sup / “\/\ T
A AVATATAVAY i
s \\\
Center 918.780 9 MHz Span 500 kHz
#Res BH 5.1 kHz #JBH 15 kHz Sweep 18.4 ms (601 pts)
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Part 15.247(a)(1), Channel Separation; RSS 210, Annex 8, A8.1

W Agient 12:44:18 Nov 2, 2006

a Mkrt 373 kHz

§2£k3@ dBm #Atten 48 dB 9,87 dB

Log 5 !

& | L TAL el A

Y N I S AN Y

\ \ L /

LgRv ‘\,;jf( \'\/J

Ml S2

33 FC

£ Marker a

v " [373.000 kHz
| 0.07 dB

Center 914.000 MHz
#Res BH 18 kHz

sVBH 100 kHz

Span 1 MHz
Sweep 9.24 ms (601 pts)

AMERICA
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Part 15.247(a)(1)(i), RSS-Gen 4.3, Time of Occupancy, (Pulse Duration, 48 mS)

¥ Agilent 12:52:33 Nov 2, 2806

a Mkrl 43 ms
Ref 38 dBm #Atten 40 dB 8.51 dB
Feak
Log 1R 1
1@ £
B/
Lafy
Ml sz
53 FS
AR
£.(F):
FX IMarker Amalfismbs b At st Aot
'48.00000008 ms
| B.51 dB
Center 914.435 @ MHz Span @ Hz
Res BI«I 1 MHz sUBH 3 MHz Sweep 200 ms (681 pts)

Page 13 of 81
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC606222-08

AMERICA

Part 15.247(a)(1)(i), RSS-Gen 4.3, Time of Occupancy (Dwell time equals 2 x 48 mS = 96 mS)
(—on channel transmissions)

W Aghient 13:12:57 Nov 2, 2696

Fef 30 ¢Bm #Atten 49 dB
horm
log l Y X
18

¢B/

LgAv

il 52
$3 FC
AA e
'f%f): L LD AT T JILIIRI] WUV LW DALV JJ,JM.‘IJMJT
un

Conter 914,439 MHz Span @ Hz
Res BN 1 MHz #YBH 58 MHz Sweep 19 5 (601 pts)
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Part 15.247(a)(1)(i), RSS-Gen 4.3, Time of Occupancy (—on channel transmissions)

¥ Agllent 13:16:38 Nov 2, 2006

Let 30 dBm *Atten 40 dB
Harm
log :

T i !
B/

LgRv

W1 82
3 FC
AR
£(fn
>50k

Center 914.439 MHz Span 8 Hz
Ros BH 180 kH> #WBH 58 MHz Sweep 10 s (601 pts)
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Part 15.247(a)(1)(i), RSS 210, Annex 8, A8.1, Number of Channels (Number of channels — 6)

TUV AMERICA INC

& Agilent 13:19:40 Nov 2, 2006

Raf 30 dBrm

#Atten 40 dB

Peak
Lig

18
ds/

Al

A

L3Ry

ML 82

53 FC
AR

E{f):
f>50k

=

S
Sap fW T T

Start 998.000 M
#3es BH 30 kHz

#YBH 300 khz

Stop 912.006 MHz
Sweep 4.12 ms (601 pts)
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Part 15.247(a)(1)(i), RSS 210, Annex 8, A8.1, Number of Channels (Number of channels — 11)

TUV AMERICA INC

1 Agilent 13:21:45 Nov 2, 2006

Ref 36 dBm

Peak
Lag
18
dB/

L3Ry

K1 $2
$3 FC
AA
£(Fx
£3589k
Sap

#Htten 40 dB

N

N\

A/

AN LA

|

[

ny

J\vk

LN J\{M

Start 912.000 M
#3es BH 30 kHz

#YBH 380 kHz

Stop 916.800 MHz
Sweep 4.12 ms (681 ptsy
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Part 15.247(a)(1)(i), RSS 210, Annex 8, A8.1, Number of Channels (Number of channels — 8)

H# Agilent 13:23:58 Nov 2, 2006

Ref 30 dBm #Atten 40 dB
Peak

Lag

{M M J\v w.f\v/\ “M A A

LAy I'V \

M 52 \!\\ A
$3 FC LW
AR

=
S

£(Fx 1‘}‘\

f >G50k LLUYAY
Sup

Start 916.600 MHz Stop 928.000 MHz
#3es BH 30 kHz #Bi 300 kHz Sweep 4.12 ms (601 pts)
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Part 15.247(b)(1), RSS 210, Annex 8, A8.4, RSS-Gen 4.6, Peak Output Power (Low channel f,)

- Agilent 13:34:22 Nov 2, 2006

ef1 W

#Atten 40 dB

Mkrl 909.546 MHz
85.27 mh

eak
.09

)
4

L
B/

7

| gfv

o
11 S2aniwwyw

53 FC
AA

1P
FTun

Swp

[enter 909.545 MHz
+Res BN 300 kHz

#VBH 1 MHz

Span 2 MHz
Sweep 1 ms (691 pits)
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Part 15.247(b)(1), RSS 210, Annex 8, A8.4, RSS-Gen 4.6, Peak Output Power (Mid channel f;5)

¥ Agilent 14:80:18 Nowv 2, 2006

Raf 1 W

wAtten 40 dB

Mkrl 914.439 MMz
7984 mh

Psak
Lag

12
d3/

//

/

L3Ry

ML S2 M»\NN v

§3 FCN™

[,
"""\‘\M,‘,l

£(fh
FTun

Swp

Center 914,439 MHz
#3es BH 300 kHz

#YBH 1 MHz

Span 2 MHz
Sweep 1 ms (601 pts)

Page 20 of 81
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC606222-08

AMERICA

Part 15.247(b)(1), RSS 210, Annex 8, A8.4, RSS-Gen 4.6, Peak Output Power (High channel fy,)

# Agilent 14:00:53 Nov 2, 2006

lRef 1 KW

#fitten 46 dB

Mkrl 918.788 MHz
§2.17 mk

I*eak
|.og

)
B/

[ gAy
(S I

{3 RO
AR

£:(f:
FTun

Swp

(enter 918,788 MH=z
#Res BW 308 kHz

#UBH 1 MHz

Span 2 MHz
Sweep 1 ms (601 pts)
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Part 15.247(c), RSS-Gen 4.4.2, Bandedge, Lower bandedge, Low channel fixed

% Agilent 14:08:17 Nav 2, 2005
Mkrl 981.97 MHz

Ref 3@ dBm #Atten 40 dB -21.62 ¢Bm
Peak

Lag
18
dB/

Ll
-1.8
dBm Y w
L3Ry 4 |
¥l 52 . i
53 FC

AA
£ LJ[
FTun
Swp

}__"_"==
—
= ]
-
L
p—
5

Center 902.06 MHz Span 20 MHz
#es BH 300 kHz #UBH 1 MHz Sweep 1 ms {681 pts)
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Part 15.247(c), RSS-Gen 4.4.2, Bandedge, Lower bandedge, hopping

¥ Agilent 14:11:24 Nov 2, 2006

Mkrl 9@1.97 MHz
Eefk% <Bm #ftten 48 dB -48.79 dBm
ea

.0g

&g/ [‘ “*“\

Dl

1.8 ’
|Bm

| gAv J’
H1 §2 “ J

i I

:(fx Nt‘"“

fiTun fnfinn uIL e, M;anwAN\j "\MJ““"VJ J L\;Wﬂ

Swp

Center 902.00 MHz Span 20 MHz
«Res BH 300 kHz syYBH 1 MHz Sweep 1 ms (601 pts)
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Part 15.247(c), RSS-Gen 4.4.2, Bandedge, Upper bandedge, High channel fixed
W Agilent 14:17:24 Nov 2, 2006

Mkrl 928.03 MHz
Ref 30 dBm #Atten 40 dB -24.84 dBm
Peak
L
i@
w [N
o '
-1.6 J
dBm
L3Ry
ML §2 (T}
$3 FC

AR \ m_ ﬂ
£ V]
AL LU UL UL
S
Center 928.80 MHz Span 20 MHz
#les BH 360 kHz #UBH 1 MHz Sweep 1 ms (681 pts)
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Part 15.247(c), RSS-Gen 4.4.2, Bandedge, Upper bandedge, hopping

¥ Agilent 14:13:07 Nov 2, 2006
Mirt 927.97 MHz

Fef 30 dBm #Rtten 40 dB -49.51 dBm
Feak

Log
16
cB/

Cl

Tﬂ
o ||
w

53 FC 1
AR

i et b rsdann LU L
b

Center 928,00 MHz Span 28 MHz
#es BH 3608 kHz \BH 1 MHz Sweep 1 ms (601 pts)
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Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

i Agllent 14:24:52 Nov 2, 2006

Mkrl 11.4 kH
gefk3® dBm #Atten 40 dB -60.61 dBm2
8@

09
‘a
B/ 0C Counled

B
|.gAv

H1 $2
43 FC
AA
26
f<50k

1

MMWMM Ay ot ol ot JL’\.AA Aot dongee oo

Start 10,9 kHz Stop 156.9 kHz
#Res BH 1 kHz #\VBH 18 kHz Sweep 129.2 ms (681 pts)
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Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

# Agilent 14:26:40 Nov 2, 2606

et 30 dBm

#Atren 48 dB

Mkrl 506 kHz
-62.23 dBm

Ieak
|.og

9
B/

DC Coupled

B

<Bm
| gRw

Ml s2

i3 FC
AA

107
F Tun

Lwp

1

[ Mg

P it i, Ao s o s

Start 150 kHz
#Res BH 10 kHz

#YBH 108 kHz

Stop 30.80 MHz
Sweep 275.5 ms (601 pts)

AMERICA
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Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

% Agilent 14:28:25 Nov 2, 2006

Mkrl 96.8 MHz

Eefkm dBm #Atten 40 dB -49.44 dBm
ea

Lag
18
dB/

Cl

dBm
L3Ry

M1 52

83 FC
AA

£

FTun 1

| L
Sap WMMMMW BT U ST I

Start 36,8 MHz Stop 280.0 MHz
#les BN 100 kHz #YBH 1 MHz Sweep 15.72 ms (691 pts)
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Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

W Agilent 14:29:44 Nov 2, 2006
Mkrl 454.5 MHz

Fef 39 dBm #Atten 40 dB -43.58 dBm
Feak

log
18
B/

£
FTun b ML A A x.,dkhmimwm

Swp b : WWW\“ "

5
3

Start 208.8 MHz Stop 560.0 MHz
#3e5 BR 180 kHz *UBH 1 MHz Sweep 27.72 ms (661 pts)
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Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

¥ Agilent 14:31:15 Nov 2, 2086
Mkrl 759.0 MHz
Ref 38 dBm #Atten 40 dB -47.06 dBm
Feak
Lag
18
oB/

Cl

dBm
L3Ry

Ml S2
$3 fC

£(fx 1
FTun 1 L
TR L VT W WY TV .- i

Seart 500,80 MHz Stop 1,868 @ GHz
#3es BH 180 kHz #YBW 1 MHz Sweep 46.16 ms (691 prs)
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Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

3 Agilent 14:32:49 Nov 2, 2006
Mkrl 1.818 GHz

Fef 38 dBm #Atten 40 dB -15.24 JBm
Feak

Lag
18
B/

Ll
-1.8
cBm

L3Ry

O
'

¥l §2
33 FC
AA
£(f
FTun

Sw
" sk, ORER L IVTITVIY IYAVIRIY ICIEWRNERE WESTRS TRUERE WATVAREY T IFPRRRS Seyet

Start 1.088 GHz Stop 2.986 GHz
#3es BH 108 khz «UBH 1 MHz Sweep 92.32 ms (601 pts)
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Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

3 Agilent 14:33:30 Nov 2, 2005

lef 30 dBm

#Atten 40 dB

Mkrl 3.858 GHz
-48.37 dBm

Peak
log

‘0
B/

]

Bm

Eghv

bt S2

3 FC
AR

£(f:
FTun

Swp .

Start 2,980 GHz
#les BH 108 kHz

sYBH 1 MHz

Stop 4,008 Hz
Sweep 184.6 ms (601 pts)

AMERICA
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

¥ Agilent 14:37:19 Nov 2, 2606

Mkrl 5.223 GHz

Fef 38 dBm #Atten 40 dB -52.19 dBm
Feak -

log
18
B/

Ll
¢Bm
LAy

k1 S2
53 FC

£
FTun .

Sup %MWWMMJWMMWWWMMMMMMMM

Start 4.0680 GHz Stop 6.800 15Hz
#%es BH 100 kHz #YBH 1 MHz Sweep 184.6 ms (601 pis)
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Report No. SC606222-08

TUV AMERICA INC

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

3 Agilent 14:36:45 Nov 2, 2006

Fef 30 dBm #htten 48 dB

Mkrl 7.223 GHz
—-48.46 dBm

F eak
lng

19
B/

[l

c¢Bm
LgAy

k1 52

3 FC
AA

£i(fx
FTun

LAY

o158

RPTA I ZRERNIRTL YL Sy e

Start 6.008 GHz
#3¢es BW 100 kHz

#UBH 1 MHz

Stop 8.000 GHz
Sweep 184.56 ms (601 pts)
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Report No. SC606222-08
AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Low channel

¥ Agilent 14:38:15 Nov 2, 2286

Mkrl 8.843 GHz
E:efk:)’@ dBm #Atten 40 dB -48.41 dBm
‘68

log
18
B/

0l

<Bm
LgAw

MOS2
£3 FC
AR
£:06):
FTun
Swp T S T i v e e o e TS S VP T v e

O

Start 8.800 GHz Stop 10,908 GHz
#3es BW 188 kHz +'BH 1 MHz Sweep 184.6 ms (681 pt3)
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Report No. SC606222-08
AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

¥ Agilent 14:41:10 Nov 2, 2006

Mirl 26.9 kHz
Eefk?;@ dBm #Rtten 46 dB —62.80 dBm
ea

tog
10
B/ 0C Coupled

o

¢Bm
LgRy

k1 §2
$3 FC
AA
£(F):
<50k
Sup

’\"'W"‘“W

MWWM.MMAA M, olun oopfilos o Al "
Start 10.8 kHz Stop 150.8 kHz
#3es BK 1 kHz #YBW 18 kHz Sveep 129.2 ms (661 pts)
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Report No. SC606222-08

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

#  Agilent 14:42:51 Nov 2, 2006

Fef 30 dBm

#Atten 40 dB

Mkrl 3.78 MHz

-B4,

84 Bm

Feak
Log

18
B/

nc

Coupled

Cl
-1.8

cB;n
LgAv

k1 S2

23 FC
AR

£(tx
FTun

Shp

ALY ST VLTI IR CR N

s Lot RNRY

Start 156 kHz
#3es BH 10 kHz

#YBH 100 kHz

Stop 30

09 MHz

Sweep 2755 ms (601 pts)

AMERICA
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

4 Agilent 14:44:36 Nov 2, 2006
Mkl 966 MHz

kef 38 dBm #Atten 40 dB -46.46 «Bm
Feak

Log
18
cB/

[l
-1.8
cBm
LgAv

k1 S2
23 FC
AR
E(f):
FTun

A \
LY WY WWNMMWWMWWW

&

Start 30.0 MHz Stop 200.9 MHz
#3es B 108 kHz #YBH 1 MHz Sweep 15.72 ms (601 pis)
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Report No. SC606222-08

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

% Agilent 14:46:18 Now 2, 2006

Fef 30 dBm

#Atten 40 dB

Feak
Lag

18
B/

tl

¢Bm
LgAy

k1 S2

$3 FC

£
FTun

Sap [

A nig

e oaed A

Start 200.0 MHz

#3es BH 106 kHz

#UBH 1 MHz

AMERICA
Mkrl 463.8 MH=z
~44.76 dBm
s e
Stop 5680.8 1Hz
Sweep 27.72 ms (681 pts)
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

% Agilent 14:47:48 Nov 2, 2006

Mkrl 743.3 MHz

I;ekaB dBm #Atten 46 B ~46.36 dBm
¢al

Log
18
<B/

Ll
-1.8

cBm

l.gRv

M1 OS2
$3 FC
AR

£:05): 1 ' I
Flun ., Tl |
Swp B IYSRRENIY PRV BT e g I ﬁ-E

Start 580.9 MHz Stop 1,608 @ GHz
#les Bi 100 kHz #VBH 1 MHz Sweep 46.16 ms (601 pts)
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

# Agilent 14:49:44 Nov 2, 2006
Mkrl 1.828 GHz

Fef 30 dBm sAtten 48 dB -15.88 «Bm
Feak

Lag
18
cB/

£l
-1.6
¢Bm

L3Ry

O

Ml 52
83 FC
AR
£(D):
FTun

LI PPV YN BT N RO S N WA PV W I PN

Start 1.809 GHz Stap 2.080 GHz
#3es BW 186 kHz #YBH 1 MHz Sweep 32.32 ms (601 pts)
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

W Agilent 14:56:12 Nov 2, 2006
Mkrl 3.060 GHz

Ref 30 dBm #Atten 40 dB —-49.11 dBm
Feak
Ly
1a
dB/

Ct

dBm
L yAw

K1 S2
$3 FC
AR
£
FTun

SWF] A A dvhih h'wﬂw-‘.ﬁ* Ay W}LW MM’V“N}"WM

O P

Start 2.000 GHz Stop 4.600 GHz
#3es BH 100 kHz #YBH 1 MHz Sweep 1846 ms (601 pts)
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Report No. SC606222-08
AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

4 Agitent 14:51:15 Naw 2, 2006
Mkrl 5.647 GHz

fef 38 dBm #Atten 4@ dB -50.5¢ dBm
Feak

Log
18
cB/

Ll
-1.0
¢Bm

|L9Av

k1 32
3 FC
AR
£ ()
FTun

1
FaY
GLTSI VEVSLYIY SEPFTIRVOR CERIUNTY STIIRY Y EYSI § NS PO WIS BESTTYY ) SRR TERW

Start 4.060 GHz Stop 6.60@ GHz
#3es BW 100 kHz #YBH 1 MHz Sweep 1846 ms (601 pts)
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

% Agilent 14:51:49 Nav 2, 2686

Mkrl 6.983 GHx

Eefkm dBm sFtten 40 dB -48.84 dBm
ea

Lag
18
cBS

[!
-1.8
B
L3Ay

k1l 52
CCNEE

E(f .
FTun . -y L
Swp STICTNTY YT I T T e il bl Tl S Kl DV o

Start 6.080 GHz Stop 3.008 GHz
#3es BH 100 kHz #\BH 1 MHz Sweep 184.6 ms (681 pts)
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Report No. SC606222-08

TUV AMERICA INC

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, Mid channel

% Agilent 14:53:03 Nov 2, 2906

Fef 30 dBm

#Atten 40 dB

Mkrl 8.277 GHz
-48.85 dBm

Feak
Log

18
cB/

il

<Bm
LgAy

M1 82

£3 FC
AR

£
FTun

Aon

Swp Lokl

g

o «va

Center 9.600 GHz
#Res BW 108 kHz

#VBH 1 MHz

Span 2 I5Hz

Sweep 184.6 ms (681 pis)
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Report No. SC606222-08

TUV AMERICA INC

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

4% Agilent 14:55:26 Nov 2, 2006

Fef 30 dBm

#Atten 40 dB

Mkri 9.7 kHz
-61.64 dBm

Feak
Log

14
cB/

DC Coupled

Cl

¢Bm
LyAy

bl 82

$3 FC
AA

£0):
o0k

Swp

[

W"ﬂ,} i ey MNJ’L‘\M»’\ s,

L

'y

Start 10.0 kHz
#Res BW 1 kHz

+UBH 18 kHz

Stop T50.0 Wiz

Sweep 129.2 ms (681 pts)

AMERICA
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Report No. SC606222-08

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

% Agilent 14:56:41 Nov 2, 2686

Fef 38 dBm

#Atten 40 4B

Mkr 1

200 kHz

-60.59 dBm

Feak
Log

10
<B/

bC

Coupled

[l
-1.8

¢Bm
|9Av

bl 52

$3 FQ

E(fx
FTun

Swp

e,

ww%wmmm

wwww

HAAL g A

e

bl ssirh

Start 150 kHz
#3es BW 18 kHz

+VBH 106 kHz

Stop 3

0.80 MHz

Sweep 275.5 ms (601 pts)

AMERICA
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Report No. SC606222-08
AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

% Agilent 14:58:09 Nov 2, 2006
Merl 177.8 MHz

Fef 3@ dBm #Atten 40 dB -52.94 dBm
Feak

Log
18
cB/

Ll
-1.8
cBm
LaRy

k1l 52
S3 FC
AR
 Z4OR
FTun .

<
=P WWWWMMWWWM

Start 30.0 MHz Stop 280.0 MHz
#2e3 BH 108 kHz #\UBH 1 MHz Sweep 15.72 ms (601 pts)

Page 48 of 81
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC606222-08

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

1% Agilent 14:58:46 tov 2, 2008

Fef 38 dBm

#Atten 40 dB

Mirl 459.5 MHz
—44.33 dBm

Feak
Log

18
cB/

Cl

¢Bm
L3Ry

Fl $2

33 FC
AA

£(F):
FTun

Z=

" MJ\MW’“&WM

Swp

Start 260.0 MHz
#3es BH 109 kHz

#YBH 1 MHz

Stop 50@.8 MHz
Sweep 27.72 ms (601 pts)

AMERICA
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel
% Agilent 15:00:09 Nov 2, 2066

Mkrl 757.59 MHz
Fef 30 dBm #Atten 40 dB -45.54 JdBm
Feak
tog
1@
B/
Cl
-1.8
¢Bm
LgRv
P S2 ,
£3 FC Rl

AR !
£06); 1 ﬁ
FTun
B, . | .
Swp [T Ay WMMI U i
Start 509.6 MHz Stop 1,000 9 GHz
#Res BH 100 kHz #UBH 1 MHz Sweep 46.16 ms (681 pts)
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Report No. SC606222-08
AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

# Agilent 15:01:46 Nov 2, 2606
Mkrl 1.837 GHz

Fef 30 dBm #Atten 40 dB -16.54 dBm
Feak

Log
18
B/

[l
-1.8
¢Bm

LaAv

a3

Ml 52
$3 FC

AA
£01
FTur

<
WP W’MMM"— NS PR UTY YT SN T VY TRY PRI, RV RO RO RGY NUNIPCTI e EPNT T N ST

Start 1,000 GHz Stop 2,800 GHz
#3es BH 100 kHz #YBH 1 MHz Sweep 92.32 ms (601 pts)
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Report No. SC606222-08
AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

% Agilent 15:82:33 Nov 2, 2086
Mikrl 3.118 GHz

Faf 30 dBm #Atten 40 dB -49.39 dBm
Feak

Log
16
cB/

Ll
-1.8
<Bm
LgAw

b1 S2
$3 FC
AA
£(fx
FTun

Lo

v I ST W st & T e w P M T T

Start 2.8060 GHz Stop 4.600 GHz
#3es BH 100 kHz #UBH 1 MHz Sweep 1846 ms (601 pts)
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Report No. SC606222-08
AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

¥ Agilent 15:03:29 Nov 2, 2086
Mkrl 4.180 GHz

Fet 36 dBm #Atten 40 dB -43.49 dBm
F eak

log
1@
<B/

i
¢ L)
R[N % STV 1 RSN PRI TYWTTYYT RVSTEYR It Qb g A A AN RIAAR A ot i g

Start 4.600 GHz Stop 6.800 GHz
#3es BH 100 kHz #4YBH 1 MHz Sweep 184.6 ms (601 pts)
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Report No. SC606222-08

TUV AMERICA INC

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

3 Agilent 15:84:28 Hov 2, 2606

Fef 36 dBm

#Atten 40 dB

Mkrl 7.883 GHz
—48.48 dBm

Feak
log

19
B/

[l
-1.8

¢Bm
LgAy

b1 52

33 FC
AR

£
FTun

TR STRPRRT W T PP TN L e

e

Y
Y=t

Start 6.068 GHz
#3es BH 100 kHz

#UBH 1 MHz

Stop 8,008 GHz
Sweep 184.6 ms (891 pts)

AMERICA
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Report No. SC606222-08

AMERICA

Part 15.247(c), RSS-Gen 7.2.2, Spurious RF Conducted, High channel

TUV AMERICA INC

#e Agilent 15:05:82 Nov 2, 2006

Fef 38 dBm

#Atten 40 dB

Mirl 8.593 GHz
-47.94 dBm

F'eak
log

14
B/

[

¢Bm
LgRy

M52

£3 FC
AA

£.0F):
FTun

Swp LT Ty

PR A Sy

Start 8.008 GHz
#3es BW 189 kHz

#YBH 1 MHz

Stop 10.600 GHz
Sweepn 184.6 ms (601 pts)
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Report No. SC606222-08
AMERICA
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Report No. SC606222-08

AMERICA

REPORT No: SC606222 SPEC: FCC Part 15 para 15.109(a)
RE5-6E4/ 7 2
CUSTOMEIR: DI Headquarters Inc. TEST DIST: 3 Meters
EUT: Model 504200 Remote Key Fob TEST SITE: 3
EUT MODE: normal BICONICAL: 491
DATE: 3-Nov-06 TESTED BY: David Gray LOG PERIODIC: 243
NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR: 7500
Temperature: 20 Relalive Humidity: 30
EUT MARGIN -10.7 dB at 837 MHz ver 1.8
FREQUENCY VERTICAL |HORIZONTAL|CORRECTION| MAXIMUM | SPECIFIED EUT EUT ANTENNA
(MHz) ""| measured measured FACTOR |[CORRECTED LiMIT MARGIN|ROTATION| HEIGHT
{dBuv) {dBuV) {dB/m) {dBuV/m) {dBuV/m) (dB) {degrees) | (meters)
730.00 §.2 8.2 257 339 46 -12.1 0 1
837.00 8.3 8.3 27.0 35.3 46 -10.7 0 1

Page 58 of 81
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC606222-08

AMERICA

CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America
Conducted Emissions

EUT: Directed Electronics
Manuf: 904200 HHR w/Del1 USB Host power
Op Cond: Receive
Operator: Jim Owen
Test Spec: FCC 15.107(a)
Comment : 115 VAC 60Hz Line
5C601231
Date: 05. Jun 06 11:01
Scan Settings (2 Ranges)
s Frequencies ----------- [|-m=mmmmmm-- Receiver Settings ------------
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k M 5k 10k PK+AV  100ms AUTO LN OFF  60dB
M 30M bk 10k PK+AV Zms AUTO LN OFF  60dB
Transducer No. Start Stop Name
10k 30M Z20dBLISN

Final Measurement: x QP / + AV
Meas Time: 1s
Subranges: 25
Acc Margin: 20dB

dBuv
70
~\\\\\
~ Fedzo7op
66 <
‘ %t\‘\
sa Fetzezay
Y
40
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)
TUV America
Conducted Emissions
EUT: Directed Electronics
Manuf': 904200 HHR w/Dell USB Host power
Op Cond: Receive
Operator: Jim Owen
Test Spec: FCC 15.107(a)
Comment : 115 VAC 60Hz Line
SC601231
Date: 05. Jun 06 11:01
Final Measurement Results:
Frequency QP Level QP Limit
MHz dBuv dBuv
0.15000 52.8 66.0
0.19500 48.9 63.9
0.23000 43.2 62.4
0.29000 40.8 60.6
0.42500 37.0 57.4
0.43500 31.4 57.2
0.63500 34.4 56.0
0.96000 34.3 56.0
1.50000 34.5 56.0
1.71500 35.9 56.0
2.28000 36.8 56.0
2.58000 36.8 56.0
3.33500 37.5 56.0
3.70000 37.3 56.0
5.38500 38.0 60.0
5.92500 39.5 60.0
9.20000 36.6 60.0
10.87000 35.2 60.0
Frequency AV Level AV Limit
MHz dBuv dBuv
0.21000 39.5 53.2
0.31500 33.9 49.8
0.40500 31.5 47.8
0.63500 29.9 46.0
0.79500 27.1 46.0
0.96000 30.6 46.0
1.15000 30.8 46.0
1.49000 30.0 46.0
1.71500 32.6 46.0
2.04000 32.4 46.0
2.47000 33.0 46.0
3.12000 33.0 46.0
3.67000 32.8 46.0
5.50000 32.4 50.0
5.60500 33.1 50.0
6.81500 31.3 50.0
9.20000 30.7 50.0
10.62000 29.0 50.0
* 1imit exceeded
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Report No. SC606222-08

AMERICA

CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America
Conducted Emissions

EUT: Directed Electronics
Manuf: 904200 HHR w/Del1 USB Host power
Op Cond: Receive
Operator: Jim Owen
Test Spec: FCC 15.107(a)
Comment : 115 VAC 60Hz Neutral
SC601231
Date: 05. Jun 06 10:52
Scan Settings (2 Ranges)
————————— Frequencies -----------|]|---~---~--- Receiver Settings ~-----------
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k M 5k 10k PK+AV  100ms AUTO LN OFF  6QdB
M 30M 5k 10k PK+AV 2ms AUTO LN OFF 6008
Transducer No. Start Stop Name
6 10k 30M 20dBLISN

Final Measurement: x QP / + AV

Meas Time: 1s
Subranges: 25
Acc Margin: 20dB
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Report No. SC606222-08

CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV Amer-ica
Ei%arwchchizeacj Emissions
Manuf:

Op

Cond:

Operator:
Test Spec:
Comment :

Date:

Directed Electronics
904200 HHR w/Del11 USB Host power

Receiv
Jim Ow

e
en

FCC 15.107(a)

115 VA
SCe012

5160Hz Neutral
05. Jun 06 10:52

Final Measurement Results:

Frequency
H

MHz

0.15000
0.19500
0.23500
0.29000
0.42000
0.43500
0.63500
0.74000
0.95500
1.17000
1.49000
1.70500
2.24000
2.45500
3.48000
3.65000
5.47000
6.45500
6.81500

10.81000
14.73500
15.91000

Frequency

TUV AMERICA INC

MHz

0.19500
0.29000
0.42000
0.63000
0.79000
0.93000
1.17000
1.38500
1.70500
2.24500
2.55500
3.20500
3.64500
5.47000
5.91500
£.84500

QP Level
dBuv

53.3
49.4
43.6
41.6
39.1
31.7
36.1
33.2
35.8
36.6
36.2
37.6
38.5
38.4
38.4
38.9
38.8
39.0
36.8
35.4
39.7
36.1

AV Level
dBuv

40.4
34.1
33.5
32.2
29.4
32.0
32.7
32.7
34.2
34.4
34.0
33.7
32.9
32.9
33.8
31.7

QP Limit

dBuy

AV Limit

OO OOOOOOOOOODOOOOOMNOTE

dBuv

o
(%)
e

OO OOOOOOON
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Report No. SC606222-08

Date:

9.10500
10.62000
14.94000
15.97000

CONDUCTED EMISSIONS: FCC Part 15.107(a)

05. Jun 06 10:52

30.3
28.6
34.4
30.4

* 1imit exceeded

50.0
50.0
50.0
50.0
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)
TUV America
Conducted Emissions
EUT: Directed Electronics
Manuf: 904200 HHR w/TC-FC-USB
Op Cond: Receive
Operator: Jim Owen
Test Spec: FCC 15.107(a)
Comment : 115 VAC 60Hz Line
SC601231
Date: 05. Jun 06 10:18
Scan Settings (2 Ranges)
|Seststass Frequencies ------~---- J[|Eesasacssas Receiver Settings -~----------
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k M 5k 10k PK+AV  100ms AUTO LN OFF  60dB
M 30M 5k 10k PK+AV 2ms AUTO LN OFF  60dB
Transducer No. Start Stop Name
10k 30M 20dBLISN
Final Measurement: x QP / + AY
Meas Time: 15
Subranges: 25
Acc Margin: 20dB
duy
76
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FCE2070P)
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America
Conducted Emissions

EUT: Directed Electronics

Manuf: 904200 HHR w/TC-FC-USB

Op Cond: Receive

Operator: Jim Owen

Test Spec: FCC 15,107(a)

Comment 115 VAC 60Hz Line
SC601231

Date: 05. Jun 06 10:18

Final Measurement Results:

no Results
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)
TUV America
Conducted Emissions
EUT: Directed Electronics
Manuf: 904200 HHR w/TC-FC-USB
Op Cond: Receive
Operator: Jim Owen
Test Spec: FCC 15,107(a)
Comment : 115 VAC 60Hz Neutral
SC601231
Date: 05. Jun 06 10:08
Scan Settings (2 Ranges)
[Soecosece Frequencies ----------- l|essatascacs Recetver Settings ------------
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k M 5K 10k PK+AY  100ms AUTO LN OFF = 60dB
M 30M 5k 10k PK+AV 2ms AUTO LN OFF  60dB
Transducer No. Start Stop Name
10k 30M 20dBLISN
Final Measurement: x QP / + AV
Meas Time: 1ls
Subranges: 25
Acc Margin: 35dB
dBuy
70
‘\\\\\\\\
FCC2e70F
66
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)
TUV America
Conducted Emissions
EUT: Directed Electronics
Manuf: 904200 HHR w/TC-FC-USB
Op Cond: Receive
Operator: Jim Owen
Test Spec: FCC 15.107(a)
Comment : 115 VAC 60Hz Neutral
SC601231
Date: 05. Jun 06 10:08
Final Measurement Results:
Frequency QP Level QP Limit
MHz aBuv dBuv
0.17500 29.8 64.7
0.20500 25.5 63.4
0.26000 33.4 61.4
0.29000 29.3 60.6
{0.38000 25.0 58.3
0.52500 25.8 56.0
(0.58000 28.1 56.0
0.78500 27.5 56.0
0.84500 26.9 56.0
1.22000 30.7 56.0
1.28000 29.4 56.0
1.71500 28.7 56.0
2.23500 25.8 56.0
2.70000 24.7 56.0
3.22500 23.3 56.0
3.86500 20.4 56.0
4.54000 18.6 56.0
5.59000 18.1 60.0
8.30000 17.8 60.0
8.46000 17.9 60.0
11.60500 16.5 60.0
13.05000 17.6 60.0
15.92000 16.9 60.0
22.09500 17.6 60.0
25.99000 19.0 60.0
Frequency AV Level AV Limit
MHz dBuy dBuY
0.17500 25.5 54.7
0.20000 20.6 53.6
0.26500 27.4 51.3
0.29000 24.9 50.6
0.40500 20.6 47.8
0.52500 22.0 46.0
0.58000 4.4 46.0
0.75500 249 46.0
0.87000 22.4 46.0
1.16000 25.1 46.0
1.28000 24.6 46.0
1.68500 24.6 46.0
2.18500 20.3 46.0
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)
Date: 05. Jun 06 10:08
2.61500 19.2 46.0
3.22500 17.8 46.0
3.77500 16.0 46.0
4.,48000 14.2 46.0
6.91000 13.5 50.0
2426000 13.5 50.0
25.81500 13.8 50.0
* Timit exceeded
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America

Conducted Emissions

EUT: Directed Electronics

Manuf: 904200 HHR w/Dell USB Host power

Op Cond: Transmit

Operator: Jim Owen

Test Spec: FCC 15.207

Comment. : 115 VAC 60Hz Line

SC601231

Date: 05. Jun 06 10:31

Scan Settings (2 Ranges)

(R Frequencies ----------- [l|esensrcaass Receiver Settings ------------ |
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k M 5k 10k PK+AV  100ms AUTO LN OFF  60dB

M 30M 5k 10k PK+AV 2ms AUTO LN OFF  60dB

Transducer No. Start Stop Name

10k 30M 20dBLISN
Final Measurement: x QP / + AV
Meas Time: 1s
Subranges: 25
Acc Margin: 20dB
dBuy
6
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)
TUV America
Conducted Emissions
EUT: Directed Electronics
Manuf: 904200 HHR w/Pell USB Host power
Op Cond: Transmit
Operator: Jim Owen
Test Spec: FCC 15.207
Comment : 115 VAC 60Hz Line
SC601231

Date: 05. Jun 06 10:31
Final Measurement Results:
Freguency QP Level QP Limit

MHz dBuv dBuv

.18500 52.0 64.3

0.19500 49,2 63.9

0,23000 43.4 62.4

0.29500 39.2 60.3

0.39000 4.7 58.0

0.44500 30.0 56.9

0.55000 31.0 56.0

0.71500 31.2 56.0

0.92500 4.2 56.0

1.13500 34.1 56.0

1.85500 34.8 56.0

1.96000 36.2 56.0

2.70000 37.9 56.0

3.52500 38.5 56.0

3.64000 37.4 56.0

4.47500 35.1 56.0

6.33500 37.6 60.0

7.00500 37.6 60.0

9.10500 36.3 60.0

10.65000 36.0 60.0
Frequency AY Level AV Limit

MHz dBuV dBuv

0.18500 40.0 54.3

0.20000 42.0 53.6

0.28000 34.9 50.8

0.30500 33.1 50.1

0.39000 30.8 48.0

0.61000 29.6 46.0

0.81500 27.3 46.0

0.92500 30.0 46.0

1.10500 30.3 46.0

1.34000 30.4 46.0

1.65000 32.0 46.0

2.17000 32.3 46.0

2.38000 33.2 46.0

3.42000 33.2 46.0

3.62500 33.1 46.0

4.47500 29.7 46.0

6.47500 33.1 50.0

6.87000 32.1 50.0
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Report No. SC606222-08

AMERICA

CONDUCTED EMISSIONS: FCC Part 15.107(a)

Date: 05. Jun 06 10:31
9.10500 29.2 50.0
10.76500 29.2 50.0
16.31500 24.6 50.0

* Jimit exceeded
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Report No. SC606222-08

AMERICA

CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America
Conducted Emissions

EUT: Directed Electronics
Manuf': 904200 HHR w/Del1l USB Host power
Op Cond: Transmit
Operator: Jim Qwen
Test Spec: FCC 15.207
Comment 115 VAC 60Hz Neutral
$C601231
Date: 05. Jun 06 10:43

Scan Settings (2 Ranges)

————————— Frequencies -----------|}----------- Receiver Settings ------------}
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k M 5k 10k PK+AV  100ms AUTO LN OFF  60dB
™M 30M bk 10k PK+AV 2ms AUTO LN OFF  60dB
Transducer No. Start Stop Name
6 10k 30M 20dBLISN
Final Measurement: x QP / + AV
Meas Time: ls
Subranges: 25
Acc Margin: 20dB
clBuY
70
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X ‘y\‘\
) 1\
.- > )x\' W"'&h'\'\ /j( }\/\'
e
e V] || T
X L
k) [q' nmj AN th, M
xj vv W 4>\W\} \\v \
. "t
MTUTM \
%1 1 10 z0
MH=

TUV AMERICA INC

PAGE 1

Page 72 of 81
Rev.No 1.0

10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.1 07(a)
TUV America
Conducted Emissions
EUT: Directed Electronics
Manuf: 904200 HHR w/Dell USB Host power
Op Cond: Transmit
Operator: Jim Owen
Test Spec: FCC 15.207
Comment : 115 VAC 60Hz Neutral
SC601231
Date: 05. Jun 06 10:43
Final Measurement Results:
Frequency QP Level QP Limit
MHz dBuv dBuv
0.15000 53.3 66.0
0.20500 48.8 63.4
0.23000 441 62.4
0.29500 39.3 60.3
0.42000 37.9 SRS
0.43500 31.4 57.2
0.59000 34.8 56.0
0.73500 32.8 56.0
0.94500 35.8 56.0
1.16000 36.4 56.0
1.47500 36.2 56.0
1.89500 36.5 56.0
2.22500 34.3 56.0
2.76500 38.1 56.0
3.40000 37.7 56.0
3.64500 38.6 56.0
5.36500 37.9 60.0
6.08000 39.2 60.0
6.91000 36.8 60.0
9.24500 35.7 60.0
10.41000 34.9 60.0
15.34000 39.8 60.0
15.95500 37.2 60.0
Frequency AV Level AV Limit
MHz dBuV dBuv
0.18500 35.4 54.3
0.20500 40.8 53.4
0.31000 33.4 50.0
0.41500 33.4 47 .6
0.62500 32.6 46.0
0.81500 29.5 46.0
0.94500 32.1 46.0
1.16000 32.6 46.0
1.37000 32.7 46.0
1.69000 33.8 46.0
2.22500 31.8 46.0
2.43500 34.1 46.0
3.09500 32.9 46.0
3.70500 32.8 46.0
5.44500 31.3 50.0
PAGE 2
Page 73 of 81
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC606222-08

Date:

6.08000
6.82000
8.96000
10.55500
15.20000
15.93000

CONDUCTED EMISSIONS: FCC Part 15.107(a)

05. Jun 06 10:43

33.8 50.0
32.2 50.0
29.6 50.0
28.9 50.0
34.3 50.0
31.7 50.0

* 1imit exceeded
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Report No. SC606222-08

CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America
Conducted Emissions

EUT: Directed Electronics
Manuf: 904200 HHR w/TC-FC-USB
Op Cond: Transmit
Operator: Jim Qwen
Test Spec: FCC 15,207
Comment,; 115 VAC 650Hz Line
SC601231
Date: 05. Jun 06 09:36
Scan Settings (2 Ranges)
|essssaaas Frequencies ----------- [--ecmemmm- Receiver Settings ------------ |
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k M 5k 10k PK+AV  100ms AUTO LN OFF  60dB
M 30M bk 10k PK+AY 2ms AUTO LN OFF  60dB
Transducer No. Start Stop Name
6 10k 30M 20dBLISN
Final Measurement: x QP / + AV
Meas Time: 1s
Subranges: 25
Acc Margin: 35dB
dBuy
70
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Report No. SC606222-08

CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America
&gnducted Emissions
Manuf:

Op

Cond:

Operator:
Test Spec:
Comment :

Date:

Directed Electronics
904200 HHR w/TC-FC-USB

Transmit
Jim Owen

FCC 15.207

115 VAC 650Hz Line

SC601231

05. Jun 06 09:36

Final Measurement Results:

Frequency
MHz

OSSN RWNRRPRPRRPOOO0O0OO0OCD

.18000
.20500
.23500
29000
.40500
.52500
.58500
.70000
.93000
.22500
.34000
.74000
.98500
.46500
.02500
.25500
.65500
.41000
.23000
.21500

11.83000
13.02500
17.63000
23.63500
25.35000

Frequency
MHz

TUV AMERICA INC

0.17500
0.20500
0.26000
0.35000
0.40500
0.52500
0.58000
0.70000
0.87000
1.22500
1.34000
1.68500
2.21000

QP Level
dBuv

25.6
30.2
32.7
30.0
31.3
32.0
29.8
29.9
31.3
30.9
31l.6
28.3
25.3
23.2
22.7
22.0
22.6
19.5
18.8
17.3
16.8
17.2
17.0
18.5
20.1

AV Leve]
dBuy

22.9
20.7
26.6
23.8
23.4
23.4
24.7
24.4
20.2
19.3
19.8
21.5
19.9

QP Limit
dBuy

o
(o))
OO OO OOOOOOCOOOOOCOOOOOOmhLw O

AV Limit
dBuv

=N
(@)
OO OOmO I~
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Report No. SC606222-08

Date:

2.44000
3.20000
4.42000
4.65500
5.89500
7.90000

24.13000
25.21500

TUV AMERICA INC

CONDUCTED EMISSIONS: FCC Part 15.107(a)

05. Jun 06 09:36

17.2 46.0
18.1 46.0
16.0 46.0
15.6 46 .0
14.4 50.0
13.4 50.0
13.8 50.0
14.2 50.0

* 1imit exceeded
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Report No. SC606222-08

AMERICA
CONDUCTED EMISSIONS: FCC Part 15.107(a)
TUV America
Conducted Emissions
EUT: Directed Electronics
Manuf: 904200 HHR w/TC-FC-USB
Op Cond: Transmit
Operator: Jim Qwen
Test Spec: FCC 15.207
Comment : 115 VAC 650Hz Neutral
SC601231
Date: 05. Jun 06 09:50
Scan Settings (2 Ranges)
s Frequencies ----------- J|Eesateasses Receiver Settings --------.---
Start Stop Step IF BW Detector M-Time Atten Preamp OpRge
150k 1M 5k 10k PK+AV  100ms AUTO LN OFF  60dB
M 30M 5k 10k PK+AV 2ms AUTO LN OFF  60dB
Transducer No. Start Stop Name
10k 30M 20dBLISN
Final Measurement: x QP / + AV
Meas Time: 1s
Subranges: 25
Acc Margin: 35dB
clBuy
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Report No. SC606222-08

CONDUCTED EMISSIONS: FCC Part 15.107(a)

TUV America

Conducted Emissions

EUT: Directed Electronics

Manuf 904200 HHR w/TC-FC-USB

Op Cond: Transmit

Operator: Jim Owen

Test Spec: FCC 15.207

Comment : 115 VAC 650Hz Neutral
SC601231

Date: 05. Jun 06 09:50

Final Measurement Results:

Frequency
H

MHz

.17500
.22500
.23500
.35000
41000
.52500
.58000
.81500
.98500
.05000
.28000
.74000
.10000

WNINEPFPRPRRPOOOOO0OOOO OO

Frequency
MHz

TUV AMERICA INC

0.17500
0.20000
(.23500
0.29000
0.41000
0.52500
0.58000
0.81500
0.93000
1.05000
1.33500
1.80000
2.10000

QP Level
dBuy

32.9
26.1
36.7
27.7
30.7
34.7
34.4
31.7

20.2
AV Level
dBuvy

27.1
20.0
27.8
24.3
22.3
25.8
26.7
25.3
22.9
21.0
25.4
24.5
19.2

QP Limit
dBuy

(3]
(=%
OO OOOOOOOOOOOOOOOOOONNOLWSI~]

AV Limit
dBuv

s
o
COOOOOOO N WO~
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Report No. SC606222-08

Dat

e:

2.85000
3.25500
4.00500
4.72000
5.87000
7.39000
9.30000

24.16500
25.81000

TUV AMERICA INC

CONDUCTED EMISSIONS: FCC Part 15.107(a)

05. Jun 06 09:50

19.4 46.0
19.3 46.0
15.6 46.0
14.2 46.0
14.2 50.0
13.7 50.0
13.1 50.0
13.8 50.0
14.4 50.0

* 1imit exceeded
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AMERICA

40 ATTESTATION STATEMENT
GENERAL REMARKS:

(*) Pages 59 through 80 reference SC601231 test report. This data was tested in June 2006.

SUMMARY:

All tests were performed per: CFR 47, Part 15, Paragraph(s) 15.247(a), 15.247(b), 15.247(c), 15.107(a)*, 15.109(a), and
15.209(a) and Industry Canada RSS-Gen sections 4 and 7; RSS 210, Annexes 2 and 8.

H - Performed

The Equipment Under Test

W - Fulfills the requirements of: CFR 47, Part 15, Paragraph(s) 15.247(a), 15.247(b), 15.247(c), 15.107(a)*, 15.109(a),
and 15.209(a) and Industry Canada RSS-Gen sections 4 and 7; RSS 210, Annexes 2 and 8.

Testing Start Date: 06 June 2006

Testing End Date: 03 November 2006

- TUV AMERICA, INC. -

Reviewing Engineer: Test Engineer:
Ron Brewer David Gray
(EMC Manager) (EMC Engineer)

Test Engineer:
&W (@@M

Jim Owen
(EMC Engineer)
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